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EMI TEST REPORT

JQn APPLICATION NO. : 400-20343
Model No. : GED-38T7H-&
Type of Equipment : Keyless Entry System
{Transmitter)
Eegqulaticns Applied : OFR 47 PFCC Rules and Regulations Part 15
FCC ID : OUCG3D-387H-A
Lpplicant : OMRON Corporaticn
address : 6368 Menjo-zaka, Okusa Komaki-city,

Aichi 485-0802, Japan
Manufacture : OMREON Corpeoration

Eddress : 6368 Menjo-zaka, Okusa Komaki-city,
Aichi 4E5-0802, Japan

Received date of EUT s July 26, 2002

Final Judgment : Passed

Test results in this report are obtained in use of equipment that is traceable to National
Institute of Advanced Industrial Science and Technology (RIST) of Japan and Communication

Regearch Laboratory (CRL) of Japan.

The test results only respond to the tested sample. This report should not be reproduced
except in full, without the written approval of JQA EMC Engineering Dept. Testing Liv.
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1 DOCUMENTATION
1.1 TEST REGULATION
FCC Rules and Regulations Part 15 Subpart A and C (June 23, 1983} Intenticnal Radiators

Tas

t procedura :

AC power line conducted emission, radiated emission, freguency stability and occupied

bandwidth tests were performed according te the procedures in ANSI C63.4-1532.

1.2 GENERAL INFORMATION
1.2.1 Test facility

1) Test Facility located at EMC Engineering Dept. Testing Div.
- No.2 and 3 Anechoic Chambers( 3 meters Site ).

- Shielded Enclcsure.

Expiration date of FCC test facility filing

May 27, 2005

2) EMC Engineering Dept. Testing Div. is recognized under the National Voluntary

WVLAP Lab Code

Laboratory accreditation Program for satisfactory compliance established in title

15,
2001E88-0

Part 285 Code of Federal Eegulations.
(Effective through

June 30, 2003)

1.2.2 Description of the Eguipment Under Test (EUT) :

1)
2]
1)
4]
5)
6]
7)
Bl
g)
1)
11)
12)
13)

Type of Equipment

Product Type

Category

EUT Authorization

FCC ID

Trade Name

Model Mo.

Operating Frequency Range
Highest Fregquency Used in the EUT
Serial Ho.

Date of Manufacture

Power Rating

EUT Grounding

4

Keyless Entry System
Pre-Production

Security/Remote Control Transmitter
Certification

OUCGBD-387H-A

OMRON

GED-287TH-&

313.8B5 MH=

312.85 MHz

None
Hone
Dc s
Hone

.0V {Battery)

1.2.3 Definitions for symbols used in this test report :

- indicates that the listed condition, standard or equipment is applicable for

this report.

- indicates that the listed condition, standard or equipment is not applicable

for this report.

JAPAM QUALITY ASSURAMCE ORGANIZATION
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1.3 TEST CONDITION

1.3.1 The measurement of the AC Power Line Conducted Emission
- was performed in the following test site.
¥ - was not applicable.

Tast location

Safety & EMC Center EMC Engineering Dept. Testing Div.
21-25, HKinuta l-chome, Setagaya-ku, Tokyo 157-8573, Japan

- Shielded Enclosure
- Anechoic Chamber No. 2 (portable Type)

Used test instruments :

Type Model No. Manufacturer Serial No. Last Cal. Interval
= Test Receiver ESH-2 Rohde & Schwarz BBO3T70/016  May 2002 1 Year
___ - Test Receliver ESH-3 Rohde & Schwarz BB1450/030 May 2002 1 Year
___ = Test Receiver ESHS10 Rohds & Schwarz B35B71/004 May 2002 1 Year
___ - LISWi{for Peripheral) KHNW-407 Kyoricsu Electrical 8-833-6 Rpr. 2002 1 Year
- LISN(for EUT) KNW-207 KEyoritsu Electrical 2-855-2 Rpr. 2002 1 Year
_ - Lisw KINW-407  Kyoritsu Electrical 8-757-1 hpr. 2002 1 Year
___ - RF Cable i0-2W Fujikura 155-21-008E0 Apr. 2002 1 Year
___ - RF Cable ID-23W Fujikura 165-21-007EQ0 Apr. 2002 1 Year
- S0ohm Terminaticon - SUHNER 154-06-50180 Jan. 2002 1 Year

- S0ohm Termination - EUHNER 154-06-502E0 Jan. 2002 1 Year

JAPAN QUALITY ASSURANCE ORGANIZATION
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1.3.2 The measurement of the Radiated Emission{(? kHz - 30 MH=z)

P e e |1

% - wag performed in the fellowing test site.
- was not applicable.

Test location :

Safety & EMC Center EMC Engineering Dept. Testing Div.
21-25, HKinuta l-chome, Setagava-ku, Tokyo 157-8573, Japan

_x - Anechoic Chamber No. 2 (3 meters)
- Anechoic Chamber Ho. 3 (3 meters)

Validation of Site Attenuation :
1} Last Confirmed Date : N/A&

2) Interval : M/R

Used test instruments

Type Modal No. Manufacturer Serial No. Last Cal. Intarval
Test Recsiver ESH-2 Rohde & Schwarz EBO370/018 May 2002 1 Year
Test Receiver ESH-3 Rohde & Schwarsz BB1460/0320 May 2002 1 Year
Test Receiver ESHS10 Rohde & Schwarsz B3SET71/004 May 2002 1 Year
Test Receiver ESVS10 Rohde & Schwarz g2614E/002 May 2002 1 Year
Antenna HFHZ-E2 Rohde & Schwars BA105B/62 Hew 2001 1 Year
RF Cable RGE-213/U F & O 155-21-010E0 Apr. 2002 1 Year

JAPAN QUALITY ASSURAMCE ORGAMIZATION
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1.3.3 The measurement of the Radiated Emission(30 MHz - 1000 MH=z)
% - was performed in the following test site.
- was not applicable.
Test location :
Safety & EMC Center EMC Engineering Dept. Testing Div.
21-25, Kinuta l-chome, Setagaya-ku, Tokyo 157-8572, Japan
¥ - Anechoic Chamber HNo. 2 (3 meters)
- Anechoic Chamber No. 3 (3 meters)
Validation of Site Attenuation :
1) Last Confirmed Date :March, 2002
2) Interval :1 year
Used test instruments :
Type Model No. Manufacturer Sarial Ho. Last Cal. Interval
___ - Spectrum Analyzer ESE0E Hewlett Packard 3Z40A0018% Now. 2001 1 Year
- Spectrum Analyzer ESESH Hewlett Packard 2140R01091 Mar. 2002 1 Year
___ = RF Pre-selector ES6H5A Hewlett Packard 264B8R00522 Cot. 2001 1 Year
___ - Speccrum Analyzer B56GE Hewlett Packard 274TA0S8ES Apr. 2002 1 Year
___ - RF Pre-sslector B5585A Hewlett Packard 2091800933 Apr. 2002 1 Year
___ = Test Receiver ESV Rohde & Schwarz BT2148/039 May 2002 1 ¥Year
_x - Test Receiwver ESVS10 Rohde & Schwarz B2614B/002 May 2002 1 Year
___ - Test Receiver ESV510 Rohde & Schwarz BE3Z2629/001 May 24002 1 Year
_® - Antenna ¥BA-511 Eyoritsu Electrical 0-170-1 Now. 2001 1 Year
___ = Antenna KBA-511A EKyoritsu Electrical 0-201-113 Mo, 2001 1 Year
_x - Antenna KBA-811  Kycritsu Electrical 0-147-14 New, 2001 1 Year
__ - Antenna KBR-611  EKyoeritesu Electrigal 0-210-5 New, 2001 1 Year
= Biconical Antenna BBAI1OA Schwarzbeck VHAS1031150 Nov, 2001 1 Year
___ - Biconical Antenna BBRO1DE Schwarzbeck 1190507EED Mow. 2001 1 Year
- Log-Periedic Antenna UHALDP2107 Schwarzbeck 1190E079ED How. 2001 1 Year
- Log-Perigdic Antenna UHALP2107 Schwarzbeck 11505110 Neow. 2001 1 Year
_x_ - RF Cable 5D-2W Fujikurs 155-21-001E0 Feb. 2002 1l Year
RF Cable 5D=-2W Fujikura 155-21-002E0 Feb. 2002 1 Year

JAPAN QUALITY ASSURAMCE DRGANIZATION
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1.3.4 The measurement of the Radiated Emission(ibove 1000 MHz)
# - was performed in the following test site.
- was not applicable.

Tast location :

Safety & EMC Center EMC Engineering Dept. Testing Div.

21-25, Kinuta l-chome, Setagaya-ku, Tockyo 157-8573, Japan

% - No. 2 site (3 meters)
- No. 3 site (3 meters)

Validation of Site Attenuation

1) Last Confirmed Date : N/A

2) Interwval N/A

Used test instruments :

Typa Model No. Manufacturer Serial No. Lagt Cal. Interval
= Bpectrum Analvzer 8560E Hewlett Packard 3240A0018% How. 2001 1 Year
- Spectrum Analvzer BSE5E Hewlett Packard 2140A01051 Mar. 2002 1 Year
___ = RF Pre-selector BSEH5A Hewlett Packard 2648A005232 Gce. 2001 1 Year
_¥ - Spectrum Analyzer BS5E68 Hewlett Fackard 2747A05855 Apr. 2002 1 Year
_# - RF Pre-selector BSE8EA Hewlett Packard 2091A00%33 Apr. 2002 1 Year
% - Log-Peripdic Antenna. HL 025 Rohde & Schwarsz 320182/015 Jan. 2002 1 Year
= RF mmplifier DBP-0102M53342728 [BES Microwsve Inc. niz June 200 1 Year
% - RF Amplifier WI-5882-B14 Watkins-Johnson D414 June 2002 1 Year
- RF Rmmplifier WI-5315-5548 Watkins-Johnson 106 June 2002 1 Year
- RF Amplifier WI-5320-307 Watkins-Johnson E45 June 2002 1 Year
¥ - RF Cable(10m} 5 04272B Suhner 155-21-011E0 May 2002 1 Year
- RF cable(2m) SUCCFLEX 104 Suhner 155-21-012EQ0 May 2002 1 Year
% - RF Cable(lm) SUCCFLEX 104 Suhner 155=-21-013EQ0 May 2002 1 Year
- RF Cable(1lm) 5 042728 Suhner 155-21-015E0 June 2002 1 Year
___ Test Receiver ESIZa Rohde & Schwarz 100043 Rug. 2001 1 Year

JAPAN QIUALITY ASSURANCE ORGANIZATION
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1.3.5 The measurement of the Fregquency Stability
___ - was performed.
% - was not applicable.

Used test instruments :

Type Model No. Manufacturaer Serial No. Last Cal. Interval
= Frequency Counter 53131A Hewlett Packard 3548A11807 May 2002 1l ¥Year
- dven - Ohnishi Co. Ltd, - Maw 2002 1 Year
___ = DC Power Supply E628A Hewlett Packard 3224A00284 June 2002 1 Year

1.3.6 The measurement of the Cccupied Bandwidth
_®x - was performed.
_ - was not applicable.

Used test instruments :

Type Model No. Manufacturer Serial No. Last Cal. Interval

- Bpectrum Analyzer 8560E Hewlett Packard 3240800189 MHow. 2001 1 Year
___ = Spectrum Analyzer B5E6B Haewlett Packard 2140R01091 Mar. 2402 1 Year
_#_ - Spesctrum Analyvzer B5E6R Hewletct Packard 2747A05855 Apr. 2002 1 Year
___ = Funection Generator 13258 Hewlett Packard 2B47AD3ZB4 July 2002 1 Year
- FM Linear Detector MS&1lAa Anritsu Corp. M77486 Sep. 2001 1 Year
___ = Lewvel Meter ML422C Anritsu Corp. MBT7571 June 2002 1 Year
- Measuring Amplifier 2636 B & K 1814851 June 2002 1 Year
- AP mmplifier P-500L Aocuphase BOYB0G Feh. 2002 1 Year
___ - Microphone 4134 B & K 1265477 May 2002 1 Year
- Preamplifier 2632 B & K 1268763 May 2002 1 Year

- Pistonphcone 4220 B & K 1165008 Mar. 2002 1 Year

- Arrcificial Mouth 4227 B & K 1274889 W/ N/A

JAPAN QUALITY ASSURANCE QORGAMIZATION
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1.4

EUT MODIFICATION /

1.4.1 EUT MODIFICATIONM

X

-No modifications were

_ -Teo achieve compliance

during the compliance

Deviation from Standard

conducted by JQA to achieve compliance to Class B levels.
to Class B levels, the following changes were made by JQA
test.

The modifications will be implemented in all production models of this equipment.

Applicant :

Typed Name

Date

Pogition

1.4.2 Deviation from Standard:
- No deviations from the standard described in clause 1.1.

i

- The following deviations were employed from the standard described in clause 1.1:

JAPAN QUALITY ASSURANCE ORGAMNIZATION
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1.5 TEST RESULTS

AC Power Line Conducted Emission Applicable _¥X = NOT applicable
The reguirements are PASSED ____ = HOT PASSED
Remarks

Radiated Emission [§15.231(b)}] Applicable - NWOT Applicable
The reguirements are PASSED ___ = NOT PABSED
Remarks:

Frequency Stability Applicable  x - NOT Applicable
The requirements are PASSED ____ - NOT PASSED
Remarks:

Occupied Bandwidth [§15.231(c)] Applicable ____ - HOT applicable
The requirements are PASSED - NOT PASSED

Remarks:

JAPAM QUALITY ASSURANCE ORGANIZATION
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1.6 SUMMARY
General Remarks :
The EUT was tested according to the requirements of FCC Rules and Regulations Part
15 Subpart A and C (June 23, 196%) under the test configuration, as shown in clause
1.7 to 1.10.
The conclusion for the test items which are reguired by the applied regulation is
indicated under the final judgment.
Final Judgment :
The “as received” sample;

% - fulfill the test requirements of the regulation menticned on clause 1.1.

- fulfill the test requirements of the regulation menticned on clause 1.1,
but with certain gualifications.

- doesn’'t fulfill the test regulation mentioned on clause 1.1.

Begin of testing : July 2%, 2002

End of testing : July 23, 2002
- JAPAN QUALITY ASSURANCE ORGANIZATION - Signatories:
Epproved by: Issued by:
e ,

g = y. “
.ﬂ/. Mgﬂm Tt G, (rciuie,
Yoichi Nakajima Shigeru Osawa
Deputy Manager Assistant Manager
JOA EMC Engineering Dept. JOA EMC Engineering Dept.

JAPAN QUALITY ASSURANCE QORGAMIZATION
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Standard :FR 47 FCC Rules Part 18

:QUCGED-387H-A
tAugust 1, 2002

1.7 TEST CONFIGURATION / OPERATION OF EUT

1.7.1 Test Configuraticn

The equipment under test (EUT) consists of

Item Manufacturer Model No. FCC ID Serial Ho.
Keyless Entry System OMRON Corporation G8D-387TH-A OUCE8D~-387TH-A Hone
[Transmitter)

1.7.2 Operating conditien

Pawer supply Voltage : 3.0 VDO (Battery)

The tests have been carried out under the transmitting condition.

JAPAN QUALITY ASSURAMCE CRGAMIZATION
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1.8 EUT ARRANGEMENT (DRAWINGS)

Keyless
Entry

System

Model .No:
E80-387H-A

(EUT)

JARPAN QUALITY ASSURAMNCE ORGANIZATION
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1.9 PRELIMINARY TEST AND TEST-SETUF (DRAWINGS)
1.9.1 AC Power Line Conducted Emission ( 450 kHz - 30 MH=z) :

According to description of ANSI C62.4-1992 sec.13.1.3.1, the ACpower line preliminary
conducted emissions measurements were carried out.

The preliminary conducted measurements were performed using the spectrum analyzer
to observe the emissicn characteristics of the EUT.

The EUT configuration, cable configuration and mode of operation were determined for
producing the maximum level of emissions. These configurations were used for final
AC power line conductad emissions measurements.

Shielded Enclosure

- Side View -

Vertical
Ground
Plane
EU .4 ml ]
|
|
|
I
|
|
|
| Test
| Receiver
EUT
LISH Table
[ D.E m
Power Line
Filter Horizental Ground Plane

To AD Power
Lins
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1.9.2 ERadiated Emisggion { 9 kHz - 30 MH=z)

According to description of ANSI ©53.4-1992 sec.12.1.4.1, the preliminary radiated
emissions measurement were carried out. The preliminary radiated measurements were
performed at the measurement distance that specified for compliance to determine the
emission characteristics of the EUT.

The EUT configuration, cakble configuration and mode of operation were determined for
producing the maximum level of emigsions. These configurations were used for the final

radiated emissions measurements.

- S8ide View -

Loocp Antenna

rFy
EUT Test
Recaiver
Turn
Table 0.E m 1.0 m
| ¥

Ground Plane

f )
B Sl .

im, 10m or 30 m
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1.5.3 ERadiated Emission ( 30 MHz - 1000 MHz)

According to description of ANSI C83.4-1992 gec.13.1.4.1, the preliminary radiated
emissions measurement were carried out. The preliminary radiated measurements were
performed at the measurement distance that specified for compliance to determine the
emiszsion characteristicsz of the EUT.

The EUT configuraticon, cakle configuration and mode of operaticon were determined for
producing the maximum level of emissions. These configurations were used for the final
radiated emissions measurements.

Anechoic Chamber

- Bide Viaw -

// Antenna

EUT

Test
Receiver

0.8 m

Ground Plane

b J
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1.9.4 Radiated Emission (Abova 1 GH=z)

According to description of ANSI C©63.4-19%2 gec.13.1.4.1, the preliminary radiated
emissions measurements were carried cut. The preliminary radiated measurements were
performed at the measurement distance that specified for compliance to determine the
emission characteristics of the EUT.

The EUT configuration, cable configuration and mode of operation were determined for
producing the maximum level of emissicns. These configurations were used for the final
radiated emissions measurements.

Anechoic Chamber

- Bide View -

Log-periodic
Antenna
(=1 GH=z)

<

scan from
lm¢teo 4 m

1
|
I
|
I
I
|
|
|
|
| Spectrum
2 I
BUT : Analyzer
w0 I I
[
I
0.8m Turn | :
Tabla | I
| —
|
|
—— A
|
I : Ground Plane
' |
' |
' |
' |
I
- -
r Im =
i
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1.9.5 Freguency Stability :

Aocording to desecription of ANST C63.4-1992 sec.13.1.5 and sec.13.1.6, the frequency
stability measurements were carried ocut. By using frequency counter with suitable
RF amplifier, the carrier frequency of the transmitter under test was measured with
a temperature variation of -20°C to +50°C at the normal supply voltage, and if required ,
with a variation in the primary voltage from 85 % to 115 % the rated supply veltage
at the temperature of +20°C.

These measurements were carried out after allow sufficient time (approximately 1 hour)
for the temperature of the chamber to stabilize.

Oven

Vertical
Antenna
EUT
. Frequency
Counter With
— Suitable
Amplifier
Fower
Supply
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1.9.6 Occupied Bandwidth :

According to description of ANSI C63.4-1%92 gec.13.1.7, the occupied bandwidth
measurements were carried out. By using a spectrum analyzer with a vertical antenna
for picking up the signal, the measurements of the emission were made under the
transmitting modes of the EUT.

The rescluticon bandwidth of spectrum analyzer was set to the walue specified in
gec,.13.1.7.

Vertical Spectrum
Antenna Rnalyzer

EUT 1

Test Table

JAPAM QUALITY ASSURANCE QRGANIZATION
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1.10 TEST ARRANGEMENT (PHOTOSRAPHS)

PECTOGRAPES OF EUT CONFIFURATICH FOR RADIATED ERNII3ICNI HERIUDEMTNT

Vhotograph presenl conliguration with maximum emission

JAPAN QUALITY ASSURAMNCE ORGANIZATION
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TEST DATA

2.2 Radiated Emissions Measurement

Operating Fregquency : 313.85 MH=z

Distance of Measurement

3.0 meters

Cate July 2%, 2002
Temp . 22 °C Humi . 75 %
Fregu- -3 AntennaPolari- Meter Reading Limits Emission Levels Margins
ency Factor Factor zation 1dBuv) {dBuv,/m) [dBuY/m) (dE)
(MHZ]  (dE) [ds) [ul= AT Peak OQPF/AV Feak QR/RY Peak  QB/AV  Peak
313.85 .0 20.8 H 52.2 - 75.8 B5.4 73.0 - 2.8 =
B27.70 Q.0 27.8 v 4.5 - 55, 75.8 12,3 = 23.3 -
541.55 0.0 2.8 v 1.7 = 55.6 5.8 315.5 = 19.1 -
Hotes 1) The spectrum was checked from S MH=z to 1000 MHz.
2y The cabkle lcgs is included in the antenna factor.
3) The svmbol of "z"means "or less®,
4} The symbol of "="means "or greater".
5) A sample calculation{QP/AV) was made at 313.85 (MH=z).
Ao+ AF +# Mr = 0 + 20.8 + 52.2 = 73 (dBuv/m)
PA = Peak to Average Factor(P-A Factbor)
Af = Antenna Factor
Mr = Meter Reading
&) Measuring Instrument Setting :
Detector function Besolution Bapdwidih ¥ideo Bapdwidth
Juasi-peak (JP) 120 kKHz -
Average (AV) 1 MHz 10 H=
beak 1 MHZ 1 MH=z

JAPAN QUALITY ASSURANCE QRGANIZATION
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Frequency P-2  CorrectigonPolari- Meter Heading Limitsa Emissicn Levels Margins
Factor Factar zation [dBuV) {dBuV/m) {dBuv/m) (dB}
[GHz) (dB) (dB) AV Peak AV Peak AV Peak AY Peak
1.2854 0.0 26.5 H T.0 = 15%.0 B5.E 75.8 31.5 = 45.5 22.1 = 30.1
1.56%23 0.0 25.4 H 11.5 15.3 54.0 T4.0 40.9 48.7 13.1 Z5.3
1.5831 o.o in.E H 10.8 20.2 55.6 75.68 41.8 51.0 14.0 Z24.86
2.51048 o0 -12.2 v 55.1 60.3 55.6 T5.6 42,39 48.1 12.7 27.5
2.8247 0.0 -10.2 v 50.% < B0.0 54.0 74.0 40.7 < 49.8 13.3 = 24.2
Hotes 1) The spectrum was checked from 1.0 GHE to tenth harmonics.
2} The cable loss, amp. gain and antenna factor are included
in the correction factor.
3) The symbol of "<"means "or less".
4] The symbol of "="means "or greater".
5) A sample calculation(Peak) was made at 1.2554 (GHz).
PR + CE + Mr = 0 + 26.5 + 19 = 45,5 (dBuV/m)
PA = Peak Co Average Factor (F-A Factor)
Cf = Correction Factor
Mr = Meter Reading
§) Measuring Instrument Sectcing :

Detector funcricn Besolution Bandwideh video Bandwidth

Average (AV}) 1 MH= 10 Hs=
Feak 1 MHz 1 MHz

Tested by

Shigeru Osawa

Testing Engineer
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Jo& Bpplication Ho. :400-20242 FCC OID 1 OUCGEED-38TH-2
Model Ho. :GHD=3BTH-A Issue Date rAugust 1, 2002
Standard :CFR 47 FCC Rules Part 15 Fage 24 of 30

RADIATED EMISSION MEASUREMENT

Model WNo. : GBD-387H-A

Standard : CFR 47 FCC Rules Part 13 T oPSRY

Operating Frequency (MHz) : 3132.85
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JoA Application Ne. :400-20343 FCC ID :OUCGEB0-387H-A
J Model Ho. :GBD-38TH-A Issue Date :August 1, 2002

Standard tCFR 47 FCO Rules Part 15 Page 25 of 30

Holdover time after manual release[515.231(a) (1)] 180 - 240 ms
{Manufacturer designed)

The typical waveform in the time domain is indicated as follows:

Delta 1 [T1] EBW 1l ME=z RF Att 5 dB
Ref Lwl .09 «B VEW 1l MEZ
97 dBuvW 211.022044 ma SWT 00 ma Unit dBEpiyf
J |
o | ¥Yi|rT1) 71de2 appy M
-1.302605 ma
all[T1] q.0% 4m

B0 Bl S —aera—]

TERT
1 1

70 - | - 1 L
IZA
1AF

&0

=D
FO

10

30|

i
0 =
Center J13.85 MEz 0 m=/
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JOA Rpplication No. :400-20343 FCC ID tOUCGED-3B7H-A
JG.A Hodel Ho,

:GED-ZETH-A Issue Date :Augusc 1, 2002
Standard :CFR 47 FCC Rules Part 15 Page 2€ of 30

2.4 Occupied Bandwidth Measurement

Date : July 29, 2002
Temp. : 22 =C Humi . : 75 %

Measurements Eesults
Specified Limits :

0.25 % of the fundamental frequency

313.85 MHz x 0.0025 = 7B4.625 kHz

REefer to the attached graphs.

Taested by

Shigeru Osawa
Testing Engineer
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JOA Roplication No. :400-20343 FCC ID 1QUCGHD-387TH=-A
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Standard :CFR 47 FCC Rules Parc 158 Fage 27 of 30
Emisslion Limitation
FCC ID : OUCGBD-387H-A
Model : G8D-387H-A
Mode of EUT : Trensmit
'LOCK' Keay
REF 91.1dBuY CENTER 313.850MHz  SPAN 3000kHz
RES BY 100.0kHz VBY 100.0kHz SWP 0,250cC
'L'I T T 1 T v T T T
— Limit -20dB
m
i
=
323
=
=2
—a
oy
9 g
pud =
===
_:,lu-
=B0F 1 l | 4
642.00kHz
_gﬂ-
_luu 1 1 1 1 1 | ] 1
-1500 -1200 -900 -600 -300 0 300 600 00 1200 1500

Deviation from Center Frequsency (kHz)

JAPAN QUALITY ASSURANCE ORGAMIZATION



400-20343 FCC ID OUCGED-38TH-A

JOA Application No. :
Model No. :GAD-387H-A Izsue Date August 1, 2002

Standard

:CFR 47 FCC Rules Parc 15 Page Z8 of 30

Emission Limitation
FCC ID : 0OUCG8D-387H-A
Model : G80-387H-A

Mode of EUT : Transmit
'UNLOCK' Key

REF 91dBuY CENTER 313.850MHz  SPAN 3000kHz
RES B¥ 100.0kHz vB¥ 100.0kHz SWP 0.258cC

Relative Level
to Reference (dB)

1
=
=

T

T T T T v

Limit -20dB

. I J
648.00kHz

1 1 L 1 |

-100
-1500

-1200 -900 -600 -300 0 300 500 a00 1200 1500
Deviation from Center Freguency (kHz)
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JOA Application No.
Model HNo.

Standard

1400-20343 FCC ID (OUCGED-38T7H-A
1GED-3B7H-A Issue Date :August 1, 2002
1CFR 47 FCC Rules Fart 15 Page 29 of 30

REF 90.7dBuY
RES B¥ 100.0kHz

Emission Limitaetion

FCC ID i

: QUCGBD-3B7H-A
Modael

GED-3B7H-A

Mode of EUT :
'EQ0T RELEASE’

Transmit
Key

CENTER 313.850MHz
VBY 100.0kHz

SPAN 3000kHz
S¥P 0.2sec

= Limit -20dB
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Deviation from Center Frequency (kHz)
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OUCGED-38TH-A

JOA Application No. :400-20343 FCC ID
J Model Ho. :GaD-387H-A Issue Date :August 1, 2002

Standard :CFR 47 FCC Rules Part 15 Page 30 of 30

Emission Limitetion
FCC ID : QUCBBD-387H-A
Model : GBD-387H-A

Mode of EUT ¢ Transmit
'PANIC' Key

REF 90.9dBuVY CENTER 313.850MHz  SPAN 3000kHz
RES BY 100.0kHz vew 100.0kHz S¥WP 0.2s8c
n L] ¥ L] ] 1 L T T
-0t 1
i Linit -2068 |
& nit -
s
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| g |
=2 -4 | '
ol 1|1
a 1|
e -50t
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Deviation from Center Freguency (kHz)
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